STEERING ASSEMBLY - TURNTABLE CAB

S—38
\g%\
\\\\‘J
X
7
\/,
B 16

NO. PART NO. QTy. DESCRIPTION NO. PART NO. QTy. DESCRIPTION
1 + 7-326-990031 1 Steering Column 14 7-951-150014 6 Washer M6

Adjustable 15 7-951-150210 6 Spring Washer Dia.6m
2 7-326-990025 1 Steering Column 16 7-447-060801 4 Adaptor
3 + 7-926-001867 1 Steering Valve 17 7-709-990023 1 Cover Plate
4 6-869-990533 1 Steering Column

Support
5 7-970-990107 1 Handwheel
6 7-970-990105 1 Steering Wheel + See further breakdown in this group
7 7-511-990046 1 Turning Handle
8 7-258-990102 1 Cap Steering Wheel
9 6-099-990101 1 Carriage Bolt

M10 x 75
10 7-112-161250 4 Bolt
11 7-950-160050 4 Washer Spring
12 7-126-151253 6 Screw M6 x 25 Long
13 7-661-150003 6 Nut M6

6-326-990023
Issue No. 00



